REPORTING AND INFORMATION UNIT asdloll olall 6l dolell & §oll e

The Saline Water Conversion Corporation Saline Water Conversion Cor poration (SWCC)

4

The Evolution of Water
Reverse Osmosis
Technology

“We Race the Future Where Life Is” OO0 swcc ksa



== Table of Contents

Introduction :

Overview of Seawater Reverse Osmosis :

The Early Discovery of Reverse Osmosis Technology (RO)

The Concept of Reverse Osmosis (RO)

The First World’s Largest RO Plant in 1978

Desalination Industry Globally :

The Global Outlook of the Desalination

The Leading Role in the Field of Enabling RO Technology

The Environmental Impact :

Transitioning to Environmentally Friendly RO Technology

The Environmental Impact of the RO Desalination Industry
[...]
Rays 1(Yanbu4)

Shoaiba b

Shugaigb

Jubail2 RO
Replacement

SWCC

SWCC

SWPC

SWPC

SWCC

SWCC

SWCC

SWPC

SWPC

SWPC

SWCC

SWCC

SWCC

2021

2021

2021

2021

2022

2022

2023

2023

UNDER
CONSTRUCTION

UNDER
CONSTRUCTION

UNDER
CONSTRUCTION

UNDER
CONSTRUCTION

UNDER
CONSTRUCTION

Capacity

(m3/day)

51,000

42,500

450,000

600,000
400,000

630,000

150,000

600,000

570,000

450,000

600,000

400,000

1,000,000

Source: SWCC Data, NOTE: SWPC Stands for Saudi Water Partnership Company

Millstones achievements

Controlling the interaction with circuit
breaker by racking- in and racking - out of
medium voltage remotely 6.6kv

Reducing electricity consumption by (80%)
andreaching it toless than (3) kilowatt-hours
per cubic meter

Increasing the contribution of the private
sector involvement by adding almost (1) M
ma3/day in 2021

Replacing the MSF plant and reducing (2.22)
M mt of CO2 emissions annually

New record of the largest RO plant in 2022

The floating desalination plants on the

western coast of Saudi Arabia are the

largest and aim to enhance water security
in all regions of Saudi Arabia

Increasing the contribution of the private
sector involvement by adding more than
(1.6) M m3/day up to 2024

Reducing the cost of producing a cubic
meter of desalinated water to 1.27 riyals,
andreducing electricity consumption to less

than 2.75 kilowatt-hours per cubic meter

Replacing the MSF plant and reducing (1.23)
M mt of CO2 emissions annually

This plant will be the largest reverse
osmosis technology, and the least energy
consumption (2.7 kWh / m3), and by
employing alternative energy the
consumption rate will be (2.2 kWh / m3).



16

Globally, SWCCis considered the largest water producer facility in the world. Each day, it produces more than
115 million m3/day of desalinated and purified water. The Purification plants also relies on RO technologies;
that have reduced power consumption due it is low level of salinity. The aimis to supply Saudi Arabia’s cities
and regions, especially during the high demand for fresh water in holy cities during pilgrimage and Umrah
seasons, in Makkah and Al-Madinah. To sustain reliable production, SWCC has been able to lead innovative
initiatives and adopt innovative operational practices.[10]

An immediate response to strategic change and the variety of domestic and international changes in the
water sector pave the way for a new era in the water sector. SWCC has taken another step toward achieving
the goals of Saudi Vision 2030, Water National Strategy, and National Transformation Program. SWCC
aspires to make rapid progress toward technological development as a core value in planning and execution,
and the Water Technologies Innovation Institute & Research Advancements (WTIIRA) plays a significant role
in that.

Figure (4) SWCC's Seawater RO production capacity million (m3/day)

70

6.0

5.0

40

30

20

10

0.0
2017 2018 2019 2020 2021 2022 2023 2024 2025 2026

Source: SWCC Data

SWCC has been increasing the use of environmentally friendly technologies plants and infrastructure,
thereby reducing environmental pollution and carbon emissions. Figure (4) shows the total seawater RO
production capacity from 2017 to 2026.Also, SWCC is expanding opportunities for domestic economic growth
through products such as seawater mineralization and reverse osmosis membranes recycling. Desalination

plants, for instance, are being utilized to their full potential.






Transitioning to Environmentally Friendly RO Technology

With lower and more efficient energy-consuming RO technology, SWCC gradually replaces
conventional, energy-intensive MSF and MED technologies. Further, the plants will be supplied

I with electricity from sources that reach almost 50% efficiency for the combined cycle power
systems, and there are plans for capturing and reusing energy.

This switch reduces the energy consumption per cubic meter of potable water generated from 15 kWh/m3
to less than 3 kWh/m3—an 80% reduction.

SWCC is making swift progress in the replacement. To date, eight of the thirteen thermal desalination
plants— which together produce 94% of the water from thermal desalination plants—are either already
replaced with RO or currently under construction and scheduled to be completed by, at the latest, 2024. The
largest plants include Jubail (one million m3/day), Khobar Phase 2 (630K m3/day), and Shugaig Phase 1(600K
m3/day). [11] In addition, there are plans to replace three further plants from MSF to RO and replace an old RO
plant with a more efficient one by 2026, which will contribute to achieving more than 37 million metric tons
of annual reduction of CO2 emissions.

Figure (5) shows the Transitioning quantities to clean desalination technologies from 2017 to 2026

Figure (5): Transitioning to clean desalination technologies (2017-2026)

42
39 4 4 4 _
34
23
18
I 13
0

2017 2018 2019 2020 2021 2022 2023 2024 2025 2026

Million (m3/day)
w i)

N

—

B MSF
Source: SWCC Data

18



The Environmental Impact of the RO Desalination Industry

(SWCCQ) is committed to the Kingdom’s ambitious objectives to reduce CO2 emissions to zero by 2060 and
has developed an initiative to achieve net-zero carbon emissions. SWCC, responsible for desalination, has

planned to be influential in achieving the Kingdom’s climate change commitments within Vision 2030.

SWCCestimatedthat the starting point of total emissions from the production systemis 60 MT CO2e annually.
By 2025, around 62% of emissions will be reduced, while the remaining 38% is planned to be managed by
2045,

SWCC’S plan to reduce carbon emissions Million Metric Tons of CO2 (2018-2045)

S

50 4

762

Reduction of
C0, emissions

40

30 A

22.9 vico, SOOTOTUSUDTURUOUOIOTUTUOs

20 1

10

0 T T T T T 1
2018 2020 2025 2030 2035 2040 2045

Planned —=— Completedorinprogress —

Source: SWCC Data




naﬁon'
~ L ’




21

The Future of Reverse Osmosis Desalination

Global Aspiration in the Fields of Research, Development and Innovationin RO

Reverse osmosis desalination is expected to grow and be essential in addressing global water challenges.

The future of reverse osmosis desalination holds several promising developments.

In this section, we share the outlook of different partners in the research and development of RO desalination.
Global Water Intelligence (GWI) and the International Desalination Association (IDA), in partnership with the

Global Water Leaders Group, publish the IDA Desalination & Reuse Handbook.

This non-profit organization facilitates communication and knowledge-sharing between utilities.
I One of the great quotes of the handbook calls the new way of desalination a “smart desalination,”

And according to the researchers, Reverse osmosis is heading to a world of digitalization and the process
of developing, promoting and mandating standards-based and compatible technologies and procedures
within the industry of RO.

In addition, Remote monitoring, predictive maintenance, and optimization of the production are the central
core of the stakeholder’s interests. This partnership leverages the expertise and extensive experience in

desalination to supply clients with reliable, modern, and efficient plants.[12]




22

SWCCs Ambition in the RO Technology

Technological Innovations:
Continuous research and development efforts focus on improving membrane efficiency, exploring novel
materials,andadvancing energy recovery systems. These innovations aimtoenhance systemperformance,

reduce costs, and increase sustainability.

Seawater Reverse Osmosis (SWRO) Pretreatment Enhancement:

Ras Al Khair desalination plant is hybrid MSF and SWRO desalination plant. It consists of eight units of
MSF evaporator units and two SWRO processes lines. In the SWRO process, a hollow fine fiber membrane
was adopted. And it’s required that the feed seawater pH is 6.4. To adjust feed seawater pH, sulfuric acid
was dosed before the DAF system. Each MSF evaporator has a venting system to remove non-condensable
gases, including CO2, air, and vapor. At present, part of non-condensable gases is used in the post-treatment

system.

And the other is vented into the air. Vented non-condensable gases will be supplied to the DAF system. If CO2
is dissolved to feed water, feed water pHdecreases. Then, sulfuric acid for pHadjustment can be eliminated.
By eliminating sulfuric acid, we can save 1.TMUSD per annum. And by stopping the DAF air compressors and
sulfuric acid dosing pumps, 0.3 MUSD of energy cost can reduce (annually). DMF media depth increase in Ras

AlKhair SWRO plant-another pro ject developed to enhance the current pretreatment of SWRO.

During the summer in the Arabian gulf sea, colloidal matter inraw seawater has increased. At the time, most
pretreatment processes at the time suffered high Silt Density Index (SDI) values. It increases the differential
pressures of the cartridge filter and RO membrane. Water demand in Ras Al Khair has been increasing, so,
an extension project has been initiated for additional water production. Solid loading rate shows the relation
between the TSS of seawater, TSS of coagulant, feed flow rate, filter run time, and media volume. Feed flow
per filter or filter run time can be improved if media volume increases. SDI will decrease, and filter runtime

will increase. If the feed flow rate increases, 20,000 m3/day of water production can be increased.



23

Megaton Project:

SWCChas constructed aplant with a unique technical approachreaching a55% of recovery on the Ist pass and
90% recovery on the 2nd pass of a reverse osmosis system to develop an innovative design and membrane
toreduce the operating cost and have an efficient system of the overall plant.

The system has been demonstrated to reach stable normalized DP for the proposed SWRO system with
increased permeate flow, considering a continuous steady-state operation. At the same time, developing
SWRO membranes for the piloted project is a crucial success factor in achieving the targeted water quality

with an energy consumption of (2.48 kWh/ ma3).

SWCC'S plan to reduce carbon emissions by Million Metric Tons of CO2 (2018-2045)

Pass1 SWRO
Antiscalant Recovery rate: 55%
SBS
i ORP H— > | 10000
l)D_ﬁ_ "‘.‘ m?/d
A
cF P FP
Pass2
'j BWRO
4 B-ERD Recovery
_l rate: 90%

v
Gravity filter back wash tank

Source: SWCC Data




24

Energy Recovery System:

The Energy Recovery Device (ERD) systemreuses the pressure energy of the RO concentrate to pressurize the
feed water, significantly reducing the energy consumption of RO plants. Due to its importance in achieving
carbon-neutral desalination, WTIIRA-SWCChas been actively involved in various ERD development projects,
including pilotand commercial scale tests and evaluations. Recent international partners include the Megaton
project team and a U.S. company, targeting a remarkably high recovery of 55~60% with new isobaric and
turbocharger ERDs. The new isobaric brine-ERD demonstrated a world top-class efficiency of 98.9~39.5% in
its 10,000 m3/day commercial plant in Duba, Saudi Arabia. The new turbocharger ERD configuration aims to
maximize the recovery (60%) for later use of concentrate (~110,000 mg/L) in brine mining at a competitive
SEC (2.6~3.1kWh/ m3) in the RO island. The new turbo-based ERD is a Bi-turbo configurated into a single
SWRQO 1st pass, with lower flux that aims to prolong the membrane’s age and further reduce the power

consumption of the RO system to (~ 2.1kWh/m3).

Falling SEC of SWRO
30
25
20
15

10

5
0II..I-----

1978 1980 1990 2000 2002 2005 2008 2010 2015 2020

Specific Energy Consumption (kwh/m*3

Source: Kumar et al

BiTurb

High
Pressure
Pump

Permeate

RO1 T

) C ij
Y

Brine

Source: SWCC data



25

Forward Osmosis (FO):
Forward osmosis is a promising water treatment technology with substantial potential in various industrial
applications. While it faces specific challenges, ongoing research, and recent developments drive progress

in membrane development, draw solution innovations, and system optimization.

With continued advancements and collaborative efforts, FO can play a significant role in addressing global
water scarcity and environmental challenges. So, SWCC is currently conducting different research studies

to explore the possibilities of using FO.

This project aims to couple different solar collector units with FO units in the Jubail pilot plant to find the best
coupling way and testing FO process, which can lead to the best renewable desalination and evaluate solar

system efficiency andreliability.

The validation of the integrated system will be measured as a comparison between actual reading and
analysis compared with current desalination technology RO and the operation of the FO with solar energy
with storage and without storage. . Another potential area could be considered for FO applications to be used

after crystallization unit for mineral recovery and freshwater production.

FO Conceptual Design

Semi-permeable Diluted Draw Solution
Membrane

Regeneration
Unit

(or seawater /
brackish water)

Draw Solution

Tank Heat

Concentrate

Conceentrated Draw Selution
Freshwater R

Source: Waterwhelm



26

Decentralized Desalination:
The advent of smaller, modular reverse osmosis systems allows for decentralized desalination, catering
to specific regional or local water needs. This approach enables more efficient water supply systems and

reduces reliance on extensive infrastructure.

Renewable energy-driven reverse osmosis:

Desalination offers a promising solution to mitigate the carbon footprint associated with fossil fuel- based
energy sources. Utilizing renewable energy, such as solar, wind, or geothermal power, todrive RO desalination
plantsreduces greenhouse gas emissions andpromotes sustainable water production. Integratingrenewable
energy sources with RO technology enables clean freshwater production while minimizing environmental
impact, contributing to a more sustainable and resilient water supply. SWCC is currently studying the
feasibility of exploring high-capacity factor (CF) wind power for areas with moderate wind power density.
This project aims to produce fresh water and green hydrogen from wind systems. The economics of a
green hydrogen system driven by a 100 MW wind park will be highlighted. Hybrid Photovoltaic (PV) and
wind power is another project to synchronize PV and Wind to produce higher capacity factor renewable
energy (500 kW PV + 1000 kW Wind). Engage Renewable energy to operate the HP pump motor (1050 k'\W)
of the SWRO plant. And to establish a renewable electricity feeding configuration to increase renewable

penetration rate (Renewable electricity+ Supplemented by existing electricity feeder).

Source: SWCC data



27

Graphene oxide (GO):

shows promise for desalination with exceptional properties like high strength, stability, and water
permeability. Itsunique structurerejects saltions, allowingrapid water transportandenhancing desalination
performance. The tunable surface chemistry enables selective ion transport, further improving capabilities.
These results highlight GO’s potential to revolutionize desalination for a sustainable and efficient solution to

global water scarcity.

Brine mining:

SWCC is heading toward investing in brine from desalination processes in all its plants.[13] Given the
high concentrations of salts and minerals, brine mining is considered a valuable investment opportunity.
Brine mining shows promise in desalination, addressing environmental concerns and providing economic
benefits. It reduces concentrated brine volume, mitigating its environmental impact as a by-product of
desalination. Additionally, recovering valuable minerals offers resource conservation and economic value.
Brine mining’s potential as a sustainable and efficient desalination solution highlights its contribution to
freshwater preservation and a circular economy. SWCC is demonstrating the Zero Liquid Discharge (ZLD)
plant which aims to extract valuable salts and minerals from brine and increase freshwater recovery by up